
Spare Parts List and 
Exploded Assembly 

C20 C/J/H/V 

Carrier Mounted Splitter 

The Source for Hydraulic 

Rock and Concrete 

Splitters 



© by Darda GmbH 

Darda GmbH, Blumberg, retains the copyright to this documentation. This 
documentation is solely intended for the operator and his personnel. 

The content of this documentation (text, figures, drawings, graphics, plans, etc.) may 
not be copied or distributed in part or in full without our consent in writing, nor can 
it be used without authorization for competitive purposes or given or made accessible 
to third parties. 

Darda GmbH 

Im Tal 1 

D – 78176 Blumberg 

Phone: + 49 / 0 77 02 / 43 91-0
Fax: + 49 / 0 77 02 / 43 91-12
E-mail: info@darda.de Internet:

http://www.darda.de

Product Manual: C20 C/J/H/V Carrier Mounted Splitter 

Version: 1.0 English 
Release date: 06/2016 

NOTICE 
This Product Manual (C20 C/J/H/V Carrier Mounted Splitter) has been retranslated and 
improved by Elco International, Incorporated in order to facilitate a better understanding 
of the important information enclosed in this product manual. All original explicit 
instructions have been retained in the retranslation in their original meaning.  

Revised Product Manual: C20 C/J/H/V Carrier Mounted Splitter 
Version: 2018.02ELCO 

Release Date: 01 September, 2018 

Elco International, Incorporated 
101 Van Riper Avenue 
Elmwood Park, New Jersey 07407 

www.elco.com 
office@elco.com 
1-800-631-3816
(201)-797-4644

We reserve the right to change the design of the device for the improvement of the product.

mailto:info@darda.de
http://www.darda.de/


C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 1 Page | 1 

 

 

 

 

 

 

 

STOP! 
 

The conversion and hydraulic installation of the device may only 
be carried out by trained personnel with a profound mechanical 
and hydraulic knowledge. Failure to follow this instruction may 
void any warranties and lead to failure of the component and/or 
carrier.  
 
The owner is responsible for the training and proficiency of 
mechanics, operators, and other employees or entities that 
interact with the unit in a work capacity.   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 2 Page | 2 

Figure 1-1: Exploded Assembly for C20H 
  



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 3 Page | 3 

Ref. Description Part No. Qty. Spec. Torque

C20 W/O Plug & 

Feathers, W/O 

Mounting Kit

8381 0421 79 1

1 Screw 3391 5039 00 4 M16 X 130 -8.8 185 ftlbs

2 Rotary Unit 3390 2300 00 1

3 Screw Plug 3391 5090 00 4 VSTI 18 X 1.5

4 Bolt, Complete 3390 2204 00 2

4.1 Grease Nipple 6100 0123 00 1 M8 X 1 11 ftlbs

5 Mounting Plate 3390 2202 00 1

6 Link 3390 2203 00 1

7 Plate 3390 2213 00 1

8 Screw 3390 0620 00 7 M12 X 25 -8.8 74 ftlbs

9 Washer 6320 0304 00 22 Nordlock M12

10 Plate 3390 2214 00 1

11 Screw 3391 5091 00 8 M12 X 60 -8.8 41 ftlbs

12 Cover, Complete 3390 2201 00 2

13 Screw 3390 0170 00 4 M10 X 50 -8.8 37 ftlbs

14 Washer 3390 0568 10 4 Nordlock M10

15 Bearing Disc 3390 2208 00 2

16 Seal 3390 2209 00 2

17 Bushing 3390 2216 00 2

18 Half Disc, Complete 3390 2206 00 1

18.1 Grease Nipple 6100 0123 00 2 M8 X 1 11 ftlbs

19 Screw 6500 0778 00 2 M16 X 70 -8.8 184 ftlbs

20 Cover 3390 2212 00 1

21 Fitting 6420 0734 00 2 WEE15LROMDCF 81 ftlbs

22 Coupling 3391 5092 00 2 RED15-12LOMD

23 Screw 6560 0125 00 10 M8 X 16 -8.8 22 ftlbs

24 Washer 3390 0676 00 10 Nordlock M8

25 Screw 3391 5093 00 4 M6 X 35 -8.8 7 ftlbs

26 Pipe Bracket 3391 5094 00 4

27 Spacer 3390 2211 00 1

28 Rotary Unit 6500 0768 00 1

29 Hose 3391 5095 00 2

30 Coupling 3391 5096 00 2 GE12LR 52 ftlbs

31 Screw 6560 0303 00 4 M16 X 50 -8.8 185 ftlbs

32 Washer 6560 0253 00 6 Nordlock M16

Spare Parts List for Figure 1-1 

 
  



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 4 Page | 4 

Figure 1-1: Exploded Assembly for C20H  



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 5 Page | 5 

Ref. Description Part No. Qty. Spec. Torque

33 Restrictor 3390 2215 00 2

34 Coupling 6100 0100 30 4 GE10LR3/8EDOMD 52 ftlbs

36 Hose 3391 5097 00 1

37 Coupling 3391 5098 00 2 GE15LR3/8CFX

40 Hose 3391 5099 00 1

41 Adapter Sleeve 6420 0209 00 2

42 Mounting Bracket 3390 2205 00 1

43 Screw 3391 2010 00 5 M12 X 30 -8.8 74 ftlbs

44 Sleeve 3390 2207 00 5

46 Cover 3390 2210 00 1

47 Locking Plate 3390 2217 00 2

48 Screw 3391 5004 00 4 M10 X 16 -8.8 37 ftlbs

49 Coupling 6420 0128 00 2 GE15LREDA3CX 81 ftlbs

50 Screw Plug 6560 0338 00 2 G 3/8"

51 Screw Plug 6560 0337 00 2 G 1/2"

52 Connection Block 3390 2200 00 1

53 Screw 3391 5012 00 2 M12 X 50 -8.8 74 ftlbs

Spare Parts List for Figure 1-1 

  



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 6 Page | 6 

Figure 1-2: Exploded Assembly for C20V  



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 7 Page | 7 

Ref. Description Part No. Qty. Spec. Torque

C20 W/O Plug & 

Feathers, W/O 

Mounting Kit

8381 0422 79 1

9 Washer 6320 0304 00 13 Nordlock M12

11 Screw 3391 5091 00 8 M12 X 60 -8.8 41 ftlbs

12 Cover, Complete 3390 2201 00 2

13 Screw 3390 0170 00 4 M10 X 50 -8.8 37 ftlbs

14 Washer 3390 0568 10 12 Nordlock M10

15 Bearing Shell 3390 2208 00 2

16 Sealing 3390 2209 00 2

17 Adapter Sleeve 3390 2216 00 2

18 Half Shell, Complete 3390 2206 00 1

18.1 Grease Nipple 6100 0123 00 2 M8 X 1 11 ftlbs

21 Fitting 6420 0734 00 2 WEE15LROMDCF 81 ftlbs

22 Coupling 3391 5092 00 2 RED15-12LOMD

25 Screw 3391 5093 00 4 M6 X 35 -8.8 7 ftlbs

26 Pipe Bracket 3391 5094 00 4

27 Distance Plate 3390 2211 00 1

28 Rotary Unit 6500 0768 00 1

29 Hose 3391 5095 00 2

30 Coupling 3391 5096 00 2 GE12LR 52 ftlbs

31 Screw 6560 0303 00 4 M16 X 50 -8.8 185 ftlbs

32 Washer 6560 0253 00 6 Nordlock M16

33 Restrictor 3390 2215 00 2

41 Adapter Sleeve 6420 0209 00 2

43 Screw 3391 2010 00 5 M12 X 30 -8.8 74 ftlbs

44 Sleeve 3390 2207 00 5

48 Screw 3391 5004 00 8 M10 X 16 -8.8 32 ftlbs

50 Screw Plug 6560 0338 00 4 G3/8"

54 Cover, Complete 3390 2203 00 1

55 Screw 6700 0336 00 2 M16 X 65 -8.8 185 ftlbs

56 Screw 6560 0336 00 4 M16 X 60 -8.8 110 ftlbs

57 Mounting 3390 2301 00 1

58 Lock Nut 3136 7025 90 4 M16

59 Chain 3390 2304 00 2

60 Rack 3390 2302 00 1

Spare Parts List for Figure 1-2 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 8 Page | 8 

Figure 1-3: Exploded Assembly for C20J 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 9 Page | 9 

Ref. Description Part No. Qty. Spec. Torque

C20 W/O Plug & 

Feathers, W/O 

Mounting Kit

8381 0423 79 1

4 Pin 3390 2204 00 2

4.1 Grease Nipple 6100 0123 00 1 M8 X 1 11 ftlbs

4.2 Pin 20155 1

6 Link 3390 2203 00 2

9 Washer 6320 0304 00 40 Nordlock M12

11 Screw 3391 5091 00 8 M12 X 60 -8.8 40 ftlbs

13 Screw 3390 0170 00 20 M10 X 50 -8.8 37 ftlbs

14 Washer 3390 0568 10 46 Nordlock M10

61 Cover, Complete 3390 2100 00 2

62 Spacer 3390 2500 00 1

64 Nut 3391 0090 00 20 M10 37 ftlbs

65 Rotary Bearing 3390 2505 00 1

65.1 Grease Nipple 0544 2106 00 2 AM 6 X 1

66 Screw 3391 0081 00 4 M10 X 25 -8.8 37 ftlbs

68 Hose 3391 5104 00 1

69 Pillar 3390 2502 00 1

70 Bearing 6420 0731 00 1 74 X 35 X 7

71 Spur Gear 3390 2504 00 1

72 Screw 3391 0638 00 20 M10 X 60 -8.8

73 Housing 3390 2501 00 1

74.1 Grease Nipple 6100 0123 00 1 M8 X 1

74.2 Coupling 6700 0705 01 1

75 Coupling 3391 0066 80 2 26 ftlbs

76 Spacer 3390 2503 00 1

77 Key 6420 0722 00 1 A 8 X 7 X 32

78 Hose 3391 5117 00 2

79 Coupling 6100 0159 00 2 GE10LR1/2A3CX 81 ftlbs

80 Screw 3391 5002 00 18 M12 X 35 -8.8 74 ftlbs

81 Hydraulic Motor 6420 0721 00 1

82 Mounting Plate 3390 2506 00 1

83 Mounting Plate 3390 2506 00 1

100 Coupling 3391 5077 00 1 GE06LREDOMD 13 ftlbs

142 Pin 3390 0624 00 14 M12 X 40 -8.8

167 Washer 3390 2068 00 2

168 Screw 3391 5049 00 2 M10 X 20 -8.8

Spare Parts List for Figure 1-3 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 10 Page | 10 

Figure 1-4: Exploded Assembly for C20J 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 11 Page | 11 

Ref. Description Part No. Qty. Spec. Torque

C20 W/O Plug & 

Feathers, W/O 

Mounting Kit

8381 0420 79 1

9 Washer 6320 0304 00 22 Nordlock M12

11 Screw 3391 5091 00 8 M12 X 60 -8.8 40 ftlbs

43 Screw 3391 2010 00 14 M12 X 30 -8.8 74 ftlbs

59 Cover, Complete 3390 2100 00 2

84 Mounting Plate 3390 2101 00 1

Spare Parts List for Figure 1-4 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 12 Page | 12 

Figure 1-5: Exploded Assembly Wedge Sets 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 13 Page | 13 

Ref. Description Part No. Qty. Spec. Torque

174 Wedge Set C20N 3390 2404 00 1

174.1 Plug C20N 3390 2401 00 1

174.2 Feather C20N 3390 2400 00 2

175 Wedge Set C20L 3390 2405 00 1

175.1 Plug C20L 3390 2403 00 1

175.2 Feather C20L 3390 2402 00 2

Spare Parts List for Figure 1-5 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 14 Page | 14 

Figure 1-6: Exploded Assembly for Cylinder 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 15 Page | 15 

Ref. Description Part No. Qty. Spec. Torque

24 Washer 3390 0676 00 4 Nordlock M8

89 Seal Kit 3390 2060 80 1

89.1 O-Ring

89.2 Piston Seal

89.3 Guide Ring

89.4 O-Ring

89.5 Support Ring

89.6 Guide Ring

89.7 Rod Sealing

89.8 Wiper

89.9 O-Ring

89.10 Support Ring

100 Coupling 3391 5077 00 4 GE06LREDOMD 13 ftlbs

107 Screw 3391 0277 00 4 M6 X 25 -8.8 9 ftlbs

114 Piston Rod 3390 2027 00 1

115 Stuffing Box 3390 2028 00 1

116 Lock Ring 6700 0129 00 1

117 Bolt 3390 2035 00 1

118 Plug Guide Ring 3390 2036 00 1 370 ftlbs

119 Cylinder Tube 3390 2050 00 1

121 Grease Hose Shroud 3390 2048 00 2

122 Locking Bracket 3390 2034 00 2

123 Screw 3391 0082 00 4 M10 X 20 -8.8 37 ftlbs

124 Feather Retainer 3390 2062 80 2

124.1 Bolt 3390 2039 00 1

124.2 Sleeve 3390 2044 00 1

124.3 Spring 3391 5106 00 1

124.4 Cap 3390 2045 00 1 110 ftlbs

Spare Parts List for Figure 1-6 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 16 Page | 16 

Figure 1-6: Exploded Assembly for Cylinder 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 17 Page | 17 

Ref. Description Part No. Qty. Spec. Torque

126 Support Tube 3390 2033 00 1

127 Upper Wear Ring 3390 2040 00 1

128 Roll Pin 3391 5105 00 1 8 X 28

129 Lower Wear Ring 3390 2038 00 1

130 Cover 3390 2037 00 2

153 Grease Hose 3391 5129 00 2

166 Grease Adapter Bolt 3390 0687 00 4

169 Grease Adapter 3390 2001 10 2

Spare Parts List for Figure 1-6 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 18 Page | 18 

Figure 1-7: Exploded Assembly for Upper Cylinder 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 19 Page | 19 

Ref. Description Part No. Qty. Spec. Torque

14 Washer 3390 0568 10 5 Nordlock M10

24 Washer 3390 0676 00 8 Nordlock M8

25 Screw 3391 5093 00 2 M6 X 35 -8.8 8 ftlbs

41 Bushing 6420 0209 00 3

66 Screw 3391 0081 00 1 M10 X 25 -8.8 37 ftlbs

85 Piston Tube 3390 2030 00 1

89 Seal Kit 3390 2060 80 1

89.1 O-Ring

89.2 Piston Seal

89.3 Guide Ring

89.4 O-Ring

89.5 Support Ring

89.6 Guide Ring

89.7 Rod Sealing

89.8 Wiper

89.9 O-Ring

89.10 Support Ring

90 Locking Plate 3390 2024 00 1

91 Pressure Regulator 6430 0215 80

91.1 Screw 3390 0514 00 2 M10 X 45 -8.8 37 ftlbs

91.2 O-Ring 6100 0115 00 2

97 Booster Unit 3390 2059 80 1

101 Screw 3391 5083 00 3 M10 X 120 -8.8 37 ftlbs

102 Grease Reservoir 3390 2058 80 1

103 Screw 3391 5082 00 1 M10 X 150 -8.8 37 ftlbs

106 Washer 3391 5085 00 4 Nordlock M6

119 Cylinder Tube 3390 2050 00 1

135 Hydraulic Control Unit 3390 2057 80 1

139 Cylinder Cap 3390 2029 00 1

140 Screw Plug 6560 0226 00 2 VSTI 1/2" 81 ftlbs

141 Slider 3390 2020 00 1

Spare Parts List for Figure 1-7 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 20 Page | 20 

Figure 1-7: Exploded Assembly for Upper Cylinder 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 21 Page | 21 

Ref. Description Part No. Qty. Spec. Torque

144 Grease Pump 3390 2073 80 1

145 Screw 3136 7062 12 2 M6 X 60 - 8.8

146 Bracket 3390 2074 00 1

147 Grease Manifold 3391 5124 00 1

151 Plug 3391 5126 00 4

152 Coupling 3391 5125 00 2 13 ftlbs

154 Screw 3390 0203 00 2 M8 X 12 -8.8 7 ftlbs

155 Screw 3390 0177 00 2 M6 X 50 -8.8

171 Pad 3390 2085 00 1

172 Screw 3391 5140 00 1

173 Screw 3

Spare Parts List for Figure 1-7 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 22 Page | 22 

Figure 1-8: Exploded Assembly for Upper Cylinder Exterior 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 23 Page | 23 

Ref. Description Part No. Qty. Spec. Torque

19 Screw 6500 0778 00 4 M16 X 70 -8.8 185 ftlbs

24 Washer 3390 0676 00 6 Nordlock M8

32 Washer 6560 0253 00 4 Nordlock M16

88 Upper Cylinder Cover 3390 2042 00 1

92 Coupling 3391 5079 00 10

93 Ring 3391 5080 00 10

94 Coupling 3391 5081 00 6 WH06LROMD 13 ftlbs

95 Pipe 3390 2022 00 1

96 Screw 3391 0363 00 4 M8 X 20 -8.8 22 ftlbs

98 Pipe 3390 2023 00 1

100 Coupling 3391 5077 00 6 GE06LREDOMD 13 ftlbs

104 Pipe 3390 2025 00 1

105 Retainer Clamp 3390 2032 00 1

106 Washer 3391 5085 00 6 Nordlock M6

107 Screw 3391 0277 00 2 M6 X 25 -8.8 9 ftlbs

108 Pipe Bracket 3391 5084 00 2

110 Upper Cylinder Cover 3390 2046 00 1

111 Cover Plate 3390 2052 00 1

112 Cover Block 3390 2053 00 1

113 Screw 3391 0088 00 2 M8 X 25 -8.8 22 ftlbs

149 Hose 3390 2063 00 1

157 Pipe 3390 2070 00 1

158 Pipe 3390 2063 00 1

159 Ring 3391 5133 00 2

160 Union Nut 3391 5134 00 2

161 Pipe 3390 2067 00 1

162 Retainer Clamp 3390 2083 00 1

163 Screw 3390 0195 01 2 M6 X 20 -8.8

164 Screw 3391 5135 00 2

Spare Parts List for Figure 1-8 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 24 Page | 24 

Figure 1-9: Exploded Assembly for Booster Unit (Limited) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 25 Page | 25 

Ref. Description Part No. Qty. Spec. Torque

Booster Unit 3390 2059 80 1

1 O-Ring 6560 0233 00 1

2 Support Ring 6560 0235 00 1

3 Copper Washer 6560 0219 00 1

4 Screw Plug 3390 2009 00 1 118 ftlbs

5 O-Ring 0663 2125 00 2

6 Support Ring 3390 2021 00 2

7 Coupling, Complete 3390 2031 00 2 81 ftlbs

7.1 Seal Ring 3391 5074 00 1

8 Coupling 3390 0192 00 1 GE08SREDA3CX 26 ftlbs

9 Plug 3391 0071 00 1 VKA08A3CX

10 Nut 3390 0152 02 1 FM08SA3CX

11 O-Ring 6420 0221 00 4

12 Support Ring 6420 0223 00 4

13 Coupling 6420 0208 00 2

Spare Parts List for Figure 1-9 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

STOP! 
 

For reasons of safety, liability, and functionality, the further 
disassembly or attempted repairs of the booster unit are not 
allowed. Disassembly will void any warranties and may lead to 
catastrophic failure of the unit and/or carrier.  
 

DO NOT DISASSEMBLE BOOSTER UNIT. 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 26 Page | 26 

Figure 1-10: Exploded Assembly for Hydraulic Control Unit (Limited) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 27 Page | 27 

Ref. Description Part No. Qty. Spec. Torque

Hydraulic Control Unit 3390 2057 80 1

16 Hydraulic Control Unit 1

18 Screw Plug 3390 2055 00 1

18.1 Coupling 1

18.2 Seal Ring 3391 5087 00 1

29 Coupling 3390 2069 00 1

29.1 Seal Ring 3391 5087 00 1

29.2 Coupling 1

Spare Parts List for Figure 1-10 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 28 Page | 28 

Figure 1-11: Exploded Assembly for Grease Reservoir 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 29 Page | 29 

Ref. Description Part No. Qty. Spec. Torque

Grease Reservoir 3390 2058 80 1

1 Lock Ring 6420 0753 00 1 19 X 1

2 Slider 3390 2012 00 1

3 Screw Plug 6560 0223 00 1 VSTI 1/8" 10 ftlbs

4 Container 3390 2010 00 1

5 Rod Sealing 3390 2026 00 1

6 Washer 3390 2051 00 1

7 Screw 6100 0125 00 4 M6 X 12 -8.8 7 ftlbs

8 Piston Sealing 3391 5145 00 1

9 Piston Sealing 3390 2009 00 1

10 O-Ring 3391 5045 00 1

11 Support Ring 3391 5046 00 1

12 Cover 3390 2013 00 1

13 Washer 3391 5078 00 1 ST 8 -100HV

14 Washer 3390 0676 00 1 Nordlock M8

15 Screw 3390 0203 00 1 M8 X 12 -8.8 22 ftlbs

Spare Parts List for Figure 1-11 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 30 Page | 30 

Figure 1-12: Exploded Assembly for Grease Pump 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 31 Page | 31 

Ref. Description Part No. Qty. Spec. Torque

Grease Pump 3390 2073 80

1 Screw 3391 0088 00 4 M8 X X5 -8.8 22 ftlbs

2 Washer 3390 0676 00 4 Nordlock M8

3 End Cover 3390 2077 00 1

4 O-Ring 3136 7033 80 3

5 O-Ring 3390 0130 00 1

6 Housing 3390 2090 00 1

7 Rod Seal 3390 2072 00 3

8 Piston Rod 3390 2090 00 1

9 Piston Seal 3391 5120 00 1

10 Lubricant Piston 3390 2079 00 1

11 Support Ring 3391 5119 00 2

12 Centering 3390 2078 00 1

13 Piston 3390 2076 00 1

14 Piston Seal 3391 5121 00 1

15 Housing 3390 2081 00 1

16 Lock Washer 3391 5076 00 1 Nordlock M6

17 Screw 3391 5122 00 1 M6 X 25 -8.8 11 ftlbs

18 Seal Nut 3391 5076 00 1 22 ftlbs

19 Screw 3391 5122 00 1 M8 X 45 -8.8

20 Screw 3390 0519 00 2 M6 X 75 -8.8 9 ftlbs

21 O-Ring 3390 0682 00 8

22 Support Ring 3390 0683 00 8

23 Coupling 3390 2075 00 4

Spare Parts List for Figure 1-12 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 32 Page | 32 

Figure 1-13: Exploded Assembly for Grease Filling Adapter 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 33 Page | 33 

Ref. Description Part No. Qty. Spec. Torque

Grease Filling Adapter 3390 2041 80 1

1 Screw Coupling 3136 7041 34 1 25 ftlbs

2 Seal Ring 3391 5087 00 1

3 Adapter, Complete 3390 2041 10 1

3.1 Adapter, Complete 2

3.2 Seal Ring 3391 5087 00 1

4 Protective Sleeve 3390 2004 00 1

Spare Parts List for Figure 1-13 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 34 Page | 34 

Figure 1-14: Exploded Assembly for Grease Transfer Pump 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 

 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 35 Page | 35 

Ref. Description Part No. Qty. Spec. Torque

Grease Transfer Pump 3390 2904 00 1

1 Pump 3390 2904 01 1

2 Dust Cover 3390 2904 02 1

3
Lubricant Follower 

Piston
3390 2904 03 1

4 Coupling 3391 5077 00 1 GE06LREDOMD

5 Hose 3390 2905 00 1

6 Coupling 3391 5103 00 1 GE06LR1/4EDOMD

7 Screw Coupling 3136 7041 33 1 R1/4"

Spare Parts List for Figure 1-13 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 



C20 Spare Parts List and 

Exploded Assembly 

 

 

C20SPL 0818 

Page | 36 Page | 36 

Additional Spare Parts and Accessories  
 

Tools Spec. Part No. Comments 

 

 
 6000 0531 00 

Complete C20  

Consumer Guide 

 

 3391 0980 20 
Net 40 Pounds C20 

Splitting Grease 

 

Assembly Tool 3390 2901 00 Pin Spanner, Small 

 

Assembly Tool 3390 2902 00 Pin Spanner, Large 

 

Assembly Tool 3390 2903 00 Mounting Spanner 

 
Miscellaneous and 

Specialty Components 

Call Elco International 

for Information & Part 

Numbers 

Hoses, hose protectors, 

fittings, slings, hole 

sleeves, parts not listed in 

above exploded assembly 

 
 




